REAR FAIRING FOR MV AGUSTA BRUTALE 1090R 2012

REAR FAIRING  for MV Agusta BRUTALE 1090R 2012
 
(1)  8A00B4732
TAIL
 
(2)  80B004898
WASHER D15-D6,25-SP1,5
 
(2)  80B004898
WASHER D15-D6,25-SP1,5
 
(3)  8C00B2681
SCREW, TEF M6X1 CH8 L14
 
(4)  800048245
CUSHION, SCREW, M6X1 L16
 
(4)  800048245
CUSHION, SCREW, M6X1 L16
 
(4)  800048245
CUSHION, SCREW, M6X1 L16
 
(5)  8000B6693
REAR FAIRING, LH Part information
 
(5)  8000B6693
REAR FAIRING, LH Part information
 
(5)  80A0B6693
REAR FAIRING, LH Part information
 
(5)  80A0B6693
REAR FAIRING, LH Part information
 
(5)  80B0B6693
REAR FAIRING, LH Part information
 
(5)  80B0B6693
REAR FAIRING, LH Part information
 
(6)  8000B6697
KIT DECAL PROFILO Part information
 
(6)  8000B6697
KIT DECAL PROFILO Part information
 
(6)  8000B6697
KIT DECAL PROFILO Part information
 
(6)  8000B6697
KIT DECAL PROFILO Part information
 
(6)  80A0B6697
DECAL -PROFILO- Part information
 
(6)  80A0B6697
DECAL -PROFILO- Part information
 
(6)  80A0B6697
DECAL -PROFILO- Part information
 
(6)  80A0B6697
DECAL -PROFILO- Part information
 
(6)  80B0B6697
 
(6)  80B0B6697
 
(6)  80B0B6697
 
(6)  80B0B6697
 
(8)  8B00B2672
SCREW, M6X11,7X21
 
(8)  8B00B2672
SCREW, M6X11,7X21
 
(8)  8B00B2672
SCREW, M6X11,7X21
 
(8)  8B00B2672
SCREW, M6X11,7X21
 
(8)  8B00B2672
SCREW, M6X11,7X21
 
(9)  800089751
WASHER, PLÁSTICA 12,5X6X0,5 PO
 
(9)  800089751
WASHER, PLÁSTICA 12,5X6X0,5 PO
 
(9)  800089751
WASHER, PLÁSTICA 12,5X6X0,5 PO
 
(9)  800089751
WASHER, PLÁSTICA 12,5X6X0,5 PO
 
(9)  800089751
WASHER, PLÁSTICA 12,5X6X0,5 PO
 
(10)  8C00B2680
SCREW, TEF M5X0,8X12 CH8 RT
 
(11)  8000B3001
SUPPORT, CABLE, LOCK SEAT
 
(12)  8B00B3006
CABLE, LOCK SEAT
 
(13)  8A00B2672
SCREW, M6X11,7X12
 
(13)  8A00B2672
SCREW, M6X11,7X12
 
(14)  8000B6694
REAR FAIRING, RH Part information
 
(14)  8000B6694
REAR FAIRING, RH Part information
 
(14)  80A0B6694
 
(14)  80A0B6694
 
(14)  80B0B6694
REAR FAIRING, RH Part information
 
(14)  80B0B6694
REAR FAIRING, RH Part information
 
(15)  80A092670
WASHER, SPACER, D10,5XD7,9XD6,
 
(15)  80A092670
WASHER, SPACER, D10,5XD7,9XD6,
 
(16)  8A00B2681
SCREW, M6X1
 
(17)  800090380
VIBRATION-DAMPER
 
(17)  800090380
VIBRATION-DAMPER
 
(18)  8000B2970
CUSHION, BATTERY STICKER
 
(18)  8000B2970
CUSHION, BATTERY STICKER
 
(19)  80A0B4745
SEAT
 
(19)  80A0B4745
SEAT
 
(22)  8000B2707
NUT, M5X0,8XE6 CH8 PARLOCK
 
(23)  8F00B2694
SCREW, TSEI M5X0,8 CH3 L25
 
(26)  800041039
CUSHION, SEAT D25XD18XL19
 
(26)  800041039
CUSHION, SEAT D25XD18XL19
 
(26)  800041039
CUSHION, SEAT D25XD18XL19
 
(28)  8000B3143
NUT, ESPECIAL DA FECHADURA DO
 
(29)  8000B4406
BORDER, FAIRING, RIGHT SIDE
 
(30)  8000B4407
BORDER, FAIRING, LEFT SIDE
 
(31)  8000B4455
SUPPORT, DEVICE A
 
(32)  8000B4115
SCREW, TSEI M4X0,7X12
 
(33)  8E00B2680
SCREW, M5X0,8X16 CH8
Part number Description
# 1
8A00B4732
TAIL
# 2
80B004898
WASHER D15-D6, 25-SP1, 5
# 3
8C00B2681
SCREW, TEF M6X1 CH8 L14
# 4
800048245
CUSHION, SCREW, M6X1 L16
# 5
8000B6693
REAR FAIRING, LH
# 5
80A0B6693
REAR FAIRING, LH
# 5
80B0B6693
REAR FAIRING, LH
# 6
8000B6697
KIT DECAL PROFILO
# 6
80A0B6697
DECAL -PROFILO-
# 6
80B0B6697
KIT DECAL
# 8
8B00B2672
SCREW, M6X11, 7X21
# 9
800089751
WASHER, PLÁSTICA 12, 5X6X0, 5 PO
# 10
8C00B2680
SCREW, TEF M5X0, 8X12 CH8 RT
# 11
8000B3001
SUPPORT, CABLE, LOCK SEAT
# 12
8B00B3006
CABLE, LOCK SEAT
# 13
8A00B2672
SCREW, M6X11, 7X12
# 14
8000B6694
REAR FAIRING, RH
# 14
80A0B6694
RIGHT SIDE
# 14
80B0B6694
REAR FAIRING, RH
# 15
80A092670
WASHER, SPACER, D10, 5XD7, 9XD6,
# 16
8A00B2681
SCREW, M6X1
# 17
800090380
VIBRATION-DAMPER
# 18
8000B2970
CUSHION, BATTERY STICKER
# 19
80A0B4745
SEAT
# 22
8000B2707
NUT, M5X0, 8XE6 CH8 PARLOCK
# 23
8F00B2694
SCREW, TSEI M5X0, 8 CH3 L25
# 26
800041039
CUSHION, SEAT D25XD18XL19
# 28
8000B3143
NUT, ESPECIAL DA FECHADURA DO
# 29
8000B4406
BORDER, FAIRING, RIGHT SIDE
# 30
8000B4407
BORDER, FAIRING, LEFT SIDE
# 31
8000B4455
SUPPORT, DEVICE A
# 32
8000B4115
SCREW, TSEI M4X0, 7X12
# 33
8E00B2680
SCREW, M5X0, 8X16 CH8
Here are all the parts relating to the REAR FAIRING of your 2012 BRUTALE 1090R. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...